



Pharmacy Practice

ISSN: 1885-642X

ISSN: 1886-3655

Centro de Investigaciones y Publicaciones Farmaceuticas

Mostaghim, Mona; Snelling, Tom; Bajorek., Beata
Agreement between units of measure for paediatric antibiotic
utilisation surveillance using hospital pharmacy supply data
Pharmacy Practice, vol. 17, no. 3, 1482, 2019, July
Centro de Investigaciones y Publicaciones Farmaceuticas

DOI: 10.18549/PharmPract.2019.3.1455

Available in: <http://www.redalyc.org/articulo.oa?id=69061088004>

- How to cite
- Complete issue
- More information about this article
- Journal's webpage in redalyc.org



Scientific Information System Redalyc
Network of Scientific Journals from Latin America and the Caribbean, Spain and
Portugal

Project academic non-profit, developed under the open access initiative

Online Appendix.

Table 1. Summary of antibiotics and measures[‡]

Antimicrobial (WHO ATC) and Age category	Reference dose in mg/kg	Reference frequency	Estimated daily use of vials for children(grams) [§]	Average daily vial requirements for age ((dose for age in mg/kg x 50th percentile weight for age, rounded to whole vials) x reference dosage frequency)	Age-adjusted daily use of vials [^] , mean (min, max)	Adult DDD
Amikacin (J01GB06)						
Neonate	n/a	24 hourly	n/a	≤ 7 years, 2 months: 1 vial per day	1.2 (1.1-1.4)	1g
Paediatric	1 month - 10 years: 22.5 mg/kg ≥ 10 years: 18 mg/kg (1.5g)	24 hourly	1 vial (0.5g)	≥ 7 years, 3 months: 2 vials per day		
Ampicillin (J01CA01)						
Neonate	n/a	12 hourly	n/a	< 3 months: 2 vials per day	3.5 (3.0-3.8)	2g
Paediatric	25 mg/kg (1g)	6 hourly	4 vials daily (2 - 4g)	≥ 3 months: 4 vials per day		
Azithromycin (J01FA10)						
Neonate	n/a	24 hourly	n/a	All patients: 1 vial per day	n/a	0.5g
Paediatric	10 mg/kg (0.5g)	24 hourly	1 vial daily (0.5g)			
Aztreonam (J01DF01)						
Neonate	n/a	8 hourly	n/a	<10 years, 5 months: 3 vials per day	3.4 (3.1-3.9)	4g
Paediatric	30 mg/kg (2g)	8 hourly	3 vial daily (3g)	≥ 10 years, 6 months: 6 vials per day		
Benzathine penicillin (J01CE08)						
Neonate	Not used	n/a	n/a	All patients: 1 vial per month	n/a	3.6g
Paediatric	<20kg: 450 mg or 0.6 million units >20kg: 900 mg or 1.2 million units	once	1 vial per month (0.9g)			
Benzylpenicillin (J01CE01)						
Neonate	n/a	12 hourly	n/a	< 3 months: 2 vials per day	3.5 (3.0-3.8)	3.6g
Paediatric	30 mg/kg (1.2g)	6 hourly	4 vial daily (2.4 - 4.8g)	≥ 3 months: 4 vials per day		
Cefalotin (J01DB03)						
Neonate	n/a	n/a	n/a	All patients: 4 vials per day	n/a	4g
Paediatric	25 mg/kg (1g)	6 hourly	4 vials daily (4g)			
Cefazolin (J01DB04)						
Neonate	n/a	12 hourly	n/a	<1 month of age: 2 vials per day	2.9 (2.7-3.0)	3g
		8 hourly	n/a			
Paediatric	25mg/kg (1g)	6 hourly	3 vial daily (3g)	>1 month: 3 vials per day		
Cefepime (J01DE01)						
Neonate	n/a	8-12 hourly	n/a	All patients: 2 vials per day	n/a	2g
Paediatric	50mg/kg (2g)	12 hourly	2 vial daily (2 - 4g)			
Cefotaxime (J01DD01) [£]						
Neonate	n/a	8 hourly	n/a	< 3 months: 3 vials per day	3.7 (3.5-3.9)	4g
Paediatric	25mg/kg (1g)	6 hourly	4 vial daily (2 - 8g)	≥ 3 months: 4 vials per day		
Cefoxitin (J01DC01)						
Neonate	Not used	n/a	n/a	≤ 8 years, 2 months: 3 vials per day	3.9 (3.3-4.6)	6g
Paediatric	40mg/kg (2g)	8 hourly	3 vial daily (3g)	≥ 8 years, 4 months: 6 vials per day		
Ceftazidime (J01DD02)						
Neonate	n/a	12 hourly	n/a	<3 months: 2 vials per day	2.7 (2.5-2.9)	4g

Antimicrobial (WHO ATC) and Age category	Reference dose in mg/kg	Reference frequency	Estimated daily use of vials for children(grams) [§]	Average daily vial requirements for age ([dose for age in mg/kg x 50th percentile weight for age, rounded to whole vials] x reference dosage frequency)	Age-adjusted daily use of vials [^] , mean (min, max)	Adult DDD
Ceftriaxone (J01DD04)						
Paediatric	25-50mg/kg (2g)	8 hourly	3 vial daily (3 - 6g)	≥ 3 months: 3 vials per day		
Neonate	Not used	n/a	n/a	≥ 5 months - ≤ 6 years, 3 months: 1 vial per day	1.3 (1.1-1.6)	2g
Paediatric	50mg/kg/day (2g)	24 hourly	1 vial daily (0.5 - 1g)	≥ 6 years 4 months: 2 vials per day		
Ciprofloxacin (J01MA02)						
Neonate	n/a	12 hourly	n/a	≤ 6 years, 3 months: 2 vials per day	2.5 (2.2-2.8)	0.5g
Paediatric	10mg/kg (0.4g)	12 hourly	2 vial daily (0.2 - 0.4g)	≥ 6 years 4 months: 4 vials per day		
Clindamycin (J01FF01)						
Neonate	n/a	8 hourly	n/a	All patients: 3 vials per day	n/a	1.8g
Paediatric	15mg/kg (0.6g)	8 hourly	3 vial daily (0.9 - 1.8g)			
Daptomycin (O1XX09)						
Neonate	Not used	n/a	n/a	All patients: 1 vial per day	n/a	0.28g
Paediatric	1 - 2 years 10mg/kg	24 hourly	1 vial daily (0.5g)			
	2 - 6 years 9mg/kg	24 hourly				
	7 - 11 years 7mg/kg	24 hourly				
	12 - 17 years 5mg/kg	24 hourly				
Flucloxacillin (J01CF05)						
Neonate	n/a	6-12 hourly	n/a	<1 month: 2 vials per day	3.7 (3.4-4.0)	2g
Paediatric	25mg/kg (1g)	6 hourly	4 vial daily (2 - 4g)	>1 month: 4 vials per day		
Imipenem (J01DH51)						
Neonate	Not used	n/a	n/a	All patients: 4 vials per day	n/a	2g
Paediatric	15 mg/kg (0.5g)	6 hourly	4 vial daily (2g)			
Lincomycin (J01FF02)						
Neonate	Not used	n/a	n/a	All patients (i.e., ≥ 5 months: 3 vials per day)	n/a	1.8g
Paediatric	15 mg/kg (0.6g)	8 hourly	3 vial daily (1.8g)			
Linezolid (J01XX08)						
Neonate	n/a	8-12 hourly	n/a	<12 years: 3 vials per day	2.9 (2.7-3.0)	1.2g
Paediatric	<12 years 10mg/kg (0.6g)	8 hourly	3 vial daily (1.8g)	≥ 12 years: 2 vials per day		
	>12 years 0.6g	12 hourly				
Meropenem (J01DH02)						
Neonate	n/a	8 hourly	n/a	All patients: 3 vials per day	n/a	2g
Paediatric	20mg/kg (1g)	8 hourly	3 vial daily (1.5 - 3g)			
Metronidazole (J01XD01)						
Neonate	n/a	12 hourly	n/a	< 1 month: 2 vials per day	2.9 (2.7-3.0)	1.5g
Paediatric	7.5mg/kg (0.5g)	8 hourly	3 vial daily (1.5g)	≥ 1 month: 3 vials per day		
Moxifloxacin (J01MA14)						
Neonate	Not used	n/a	n/a	All patients: 1 vial per day	n/a	0.4g
Paediatric	10 mg/kg (0.4g)	24 hourly	1 vial daily (0.4g)			
Piperacillin-Tazobactam (J01CR05) [#]						
Neonate	n/a	6 hourly	n/a	All patients: 3.5 vials per day	n/a	14g
Paediatric	100mg/kg (4g)	6-8 hourly	3.5 vial daily (14g)			
Rifampicin						

Antimicrobial (WHO ATC) and Age category	Reference dose in mg/kg	Reference frequency	Estimated daily use of vials for children(grams) [§]	Average daily vial requirements for age ([dose for age in mg/kg x 50th percentile weight for age, rounded to whole vials] x reference dosage frequency)	Age-adjusted daily use of vials [^] , mean (min, max)	Adult DDD
(J04AB02)						
Neonate	Not used	n/a	n/a	All patients: 1 vial per day	n/a	0.6g
Paediatric	10-20mg/kg (0.6g)	24 hourly	1 vial daily (0.6g)			
Teicoplanin (J01XA02)						
Neonate	n/a	24 hourly	n/a	All patients: 1 vial per day		0.4g
Paediatric	10mg/kg (0.4g)	24 hourly	1 vial daily (0.4g)			
Ticarcillin-clavulanate (J01CR03) [#]						
Neonate	n/a	12 hourly	n/a	≤ 1 month: 2 vials per day	4.6 (4.2-5.0)	15g
Paediatric	50 mg/kg (3g)	4-6 hourly	5 vial daily (15g)	>1 month: 5 vials per day		15g
Tigecycline (J01AA12)						
Neonate	Not used	n/a	n/a	All patients: 2 vials per day	n/a	0.1g
Paediatric	1.2 mg/kg (0.05g)	12 hourly	2 vial daily (0.1g)			
Trimethoprim-sulfamethoxazole (J01EE01) [#]						
Neonate	Not used	n/a	n/a	≥ 5 months - ≤ 6 years, 3 months: 2 vials per day	2.7 (2.3-3.2)	20mL
Paediatric	4 mg/kg (160 mg, 10 mL)	12 hourly	2 vial daily (10 mL)	≥ 6 years, 4 months: 4 vials per day		
Vancomycin (J01XA01) [±]						
Neonate	15 mg/kg	8 - 12 hourly	n/a	< 3 months: 2 vials per day	4.0 (3.3-5.0)	2g
Paediatric	15 mg/kg (0.75g)	6 hourly	4 vial daily (2g)	≥ 10 years, 6 months - 18 years: 8 vials per day ≥ 3 months - ≤ 10 years, 5 months: 4 vials per day		

Abbreviations: DDD, World Health Organization defined daily dose; g, Grams; WHO ATC, World Health Organization Collaboration Centre for Drug Statistics Methodology Anatomical Therapeutic Chemical Classification

[†] Agents targeted by the hospital antimicrobial stewardship program appear in bold text

[§] Estimated daily use of vials, reference frequency × 1 vial(grams of daily use obtained from vial sizes supplied during the study period).[^] Age-adjusted daily use of vials derived from the proportion of monthly patient bed days for each age (in years, months) and the average daily vial requirements.€ Cefotaxime 0.5 g vial size available January 2010 to July 2012 and August 2014 to November 2015, cefotaxime 2g vial size supplied during cefotaxime shortage March 2013 -April 2013 and August 2013 to November 2013.#Dosage refers to piperacillin, ticarcillin or trimethoprim component only.± Vancomycin 1g vial size supplied 3/77 months (9 grams/77 months)was not incorporated into the daily measure.